



副本
COPY

試驗報告
TEST REPORT

日期 Date: 94.07.22 收件日期: 94.07.19

報告編號 Report No.: TCF4G192 數量 Quantity: 1件 報告頁次/頁數 Page Order/Pages: (P2/3) 來文字號 Ref. No.: 阻燃麂皮布S7628-P2

委託者 Client: 力麗企業股份有限公司 (T3971) 試件類別 Item: 梭織布

地址 Address: 528 彰化縣芳苑工業區工業路38號

試驗項目		試驗結果				試驗方法	
		餘焰時間 (秒)	餘燃時間 (秒)	碳化面積 (平方公分)	點火時間 (秒)		
現狀防火性	點火 1分鐘	經向	0	0	6	CNS 10285 L3196-1995 A-1 法	
		緯向	0	0	10		
	著火 3秒後	經向	4	4	8		5
		緯向	3	3	6		4
評級		2級					
布重(標準回潮, g/m ²)		244.6				CNS 12915 L3233-1991	

註: 來樣已用罄, 不再接受複驗。



附記: 1. 本報告僅對樣品負責, 樣品保留期限為一個月
Note: This report is only responsible for the submitted sample(s), which will be kept for one month period.

2. 本報告非經本檢驗中心書面同意, 不得摘錄複製, 但全部複製除外
This report cannot be reproduced in any way, except in full context, without the prior approval in writing of this Center of Testing and Certification.

3. Color. F-Colorfastness to C.I.S.: Color in Staining

財團法人紡織產業綜合研究所
所長 姚漢川 授權核發人:
Authorized by S.C. Yao, president
of Taiwan Textile Research Institute

檢驗中心 周國村(1)
主任

紡織綜合所檢驗中心 台北縣土城市承天路六號
Center of Testing and Certification, Taiwan Textile Research Institute
6, Chen-tian Road, Tel: (02)22670321 ext. 707, 710
Tu-chen City, (02)22698229, 22698230
Taiwan, 236 R. O. C. Fax: (02)22675108, 22689839